BODY SHEET METAL GROUP 20
SPECIAL INFORMATION

The Engine Build Code Number, the Vehicle |dentification Number and the information provided on the Trim Plate are
often necessary when determining the proper replacement parts for your vehicle. For their location refer to the General
Informaticn Section found at the front of this catalog.

NOTES

20-1.... Roof Supports are numbered from the Front to the Rear of the Vehicle.
20-2.... Refer to Type 1 lllustration below.
20-3 .... Refer to Type 2 lllustration below.

TYPE 1

20-4.... Letter J in the name Jeep is 1-1/2" high.

20-5.... Letter J in the name Jeep is 2"’ high.

20-6 .... Includes Tailgate opening side Reinforcement.

20-7 .... Does not include Tailgate opening side Reinforcement.
20-8 .... Used with 8’ Wheelhouse.

20-9.... Used with 11"" Wheelhouse.

Jeep Gr 20 - 1 Printed in U.S.A.



BODY SHEET METAL GROUP 20

Jeep Gr 20 - 2 Printed in U.S.A.



BODY SHEET METAL

20. 001

PAKS PRIMARY W PART

GROUP NO. — DESCRIPTION — YEAR and MODEL CODE CODE
20.001-1 SHELL ASSEMBLY, BOdY :
74/75 145, e e e ettt e e e e e e 1 545 1049
76 L S 1 545 8013
74/75 16-17 (Except Cherokee Chief) . ... e 1 545 1050
76 16-17 (Except Cherokee Chief). ... ... o 1 545 8014
75/ 16-17 (Cherokee Chief) ..o 1 545 7730
TA/T5 204800 oo e e 1 545 1051
76 2040, 1 545 8015
74 83 (LHD-Used With Tailaate) .. v vi v vt e e e e e ieee i i, i 545 0438
74 (LHD-Used With Solid Back Panel) ... vinieoe i oo e, 1 545 0440
75 (LHD-W3ST-Used With Tailaate) .....uuuuue oo ] 545 3905
75 83 (LHD-W3ST-Used With Solid Back Panel) .. .uuvveeo 1 545 3917
75 3(LHD-WAST-Used With Tailaate) . ...uvuerenee s 1 545 7375
75 (LHD-WA4ST-Used With Solid Back Panel) e oe e ] 545 7376
76 83 (LHD-Used With 8" Wheelhouse Panel-With Tailaate) .. ........ ... .. 1 545 9783
76 83 (RHD-Used With 8'* Wheelhouse Panel-With Tailaate):.......... ... .. 1 545 9784
76 83 (LHD-Used With 11" Wheelhouse Panel-With TailaateY......... ...... 1 545 6917
76 83 (RHD-Used With 11'° Wheelhouse Panel-With Tailaate). ... ...... .. . .. 1 545 7798
76 83 (LHD-Used With 11"" Wheelhouse Panel-With Solid Back Panel) . ... ... 1 545 6943
74 84 (LHD-Used With Tailaate) . uuvirvts i s i eeeeeee e e 1 545 0439
75 84 (LHD-Used With Tailaate) ... .uvuee e e 1 545 3907
74 84 (LHD-Used With Solid Back Panel) . vur s cn e e e v 1 545 0441
75 84 (LHD-Used With Solid Back Panel) ... ... ... .o i 1 545 3918
76 84 (LHD-Export-Used With 8'' Wheelhouse Panel)................. . .. 1 545 9785
76 84 (RHD.Used With 8'* Wheelhouse Panel) ....................... .. .. . 1 545 9786
76 84 (LHD-Export-Used With 11'' Wheelhouse Panel)................ ... .. 1 545 6919
76 LH D= WM ) 1 545 7793
76 90 (RHD-WMT) .. 1 545 7792
76 Q0 L - WH T Y 1 545 7794
20.001-2 ATTACHING PARTS. Body To No. 1 Body Bracket
BOLT, Hexagon ....... 74 10-20-40 . o oo e e 2 400 4910
BOLT, Hexagon ....... 75 L0 e, 4 400 4952
BOLT. Hexagon ....... 76 F0-20-40 . oot e e 2 400 5608
BOLT, Hexagon ....... 75 20-40 . e 2 400 4910
BOLT, Hexagon ....... 74775 B0, .. 17.038 2 (39429969
BOLT. Hexagon ....... 76 B0-90 . it e 2 400 5624
SPACER (Rubber) ...... 74 (Upper) 10 ..o e e, 2 545 1596
SPACER (Rubber) ...... 75 (Ubber) 10 ..t it e e e 4 545 6732
SPACER (Rubber) ...... 76 (Upper) 10-20-40 .. . oo ii i iiiee e 2 545 9184
SPACER (Rubber) ...... 74775 (Uooer) 2040 . ... 2 545 5163
SPACER (Rubber) ...... 74775  (Upper) 80 ..ottt 2 545 5119
SPACER (Rubber) ...... 76 (Upper) B0-90 . . v ov ittt eece e eee e e 2 545 1596
SPACER (Rubber) ...... 74 (Lower) 10-20-40 ... ..o ... 2 545 1597
SPACER (Rubber) ...... 75 (Lower) 10 . i e e, 4 545 6733
SPACER (Rubber) ...... 76 (Lower) 10-20-40 .......iiiiiinn v, 2 545 9515
SPACER (Rubber) ...... 75 (Lower) 20-40 ... iviiin i . 2 545 1597
SPACER (Rubber) ...... 7475  (Lower) 80 vt 2 545 5120
SPACER (Rubber) ...... 76 (Lower) BO-90 . ..ovt it i o 2 545 9542
WASHER, Lock ........ 76 10-20-40. ..ot 11.170 2 400 4809
WASHER, Plain........ 74 10-20-40...00-1/2" 0.D.Y. ..o 8.350 2 964 764
WASHER, Plain........ 74 10-20-40...001-3/4" O.D.) euvv e ... 2 545 1769
WASHER, Plain........ 75 10...0-1/8" 0D ooveviei . 35.250 4 G120389
WASHER, Plain........ 75 102" 0D Y e e 4 400 4947
WASHER, Plain........ 76 10-20-40 . . oo e e e 2 975 497
WASHER, Plain........ 74/75  20-40 2-3/4" 0O.D.Y e 2 400 4890
WASHER, Plain........ 75 20-40...00-1/20.D.)Y) vovviiiin ... 8. 350 2 964 764
WASHER, Plain........ 75 20-40...(1-3/8" O.D. Y eui i 2 545 1769
WASHER, Plain R 4 TN 10 R 2 642 339
WASHER, Plain........ 76 B0-00 . it e 2 400 5697
WASHER, Plated..... .. A TS 2 545 1769
WASHER AND TUBE ... 74 10-20-40 .. o e 2 545 1591
WASHER AND TUBE ... 75 10 e e, 4 545 6734
WASHER AND TUBE ... 76 10-20-40 ... oo i e e 2 545 9181
WASHER AND TUBE ... 75 20-40 . o 2 545 1591
WASHER AND TUBE ... 74/75 B0, 2 545 5123
Jeep Gr20-T1 Printed in U.S.A.



20.001

BODY SHEET METAL

WASHER AND TUBE ... 76 B0-90 . . it ittt it et aaaans 2 545 1591
NUT, Lock...vvrvn. .. 74 T0-20-40 . 0 vv et e 17.416 2 (442828
NUT, Lock.voeenen... 75 TO et 11.100 4 400 3975
NUT, Lock.vuveueannn. 75 2040 .. e i 17.416 2 (442828
NUT, Lockiveevunon... JA75 B0 sttt ittt e e e s 2 918 288
20.001=3 ATTACHING PARTS, Body To No. 2 Body Bracket
BOLT, Hexaqon ....... 74 L1 P O 2 400 4910
BOLT. Hexagon ....... 76 10 ettt et it e e e 17.038 2 G180161
BOLT, Hexagen ....... TA/75 B0 .t e e e 17. 038 2 (120640
BOLT, Hexaaon ....... 76 210 T o U 2 400 5624
SPACER (Rubber) ...... 74 (Upper) 10 .ttt it e i it e iea e i aenes 2 545 1596
SPACER (Rubber) . ..... 76 (Upper) 10 . it ittt ittt i m e anaaron  seeaens 2 545 9184
SPACER (Rubber) ...... 74 (Lower) 10 ottt ittt iee e ieaneen aenens 2 545 1597
SPACER (Rubber) ...... 76 (Lower) 1O trr it i iieieneeaensaneans  eannes 2 545 9515
SPACER (Rubber) ...... 75 116 RPN 4 545 6113
SPACER (Rubber) ...... 76 (Upper) 80=90 . . . it iiei it en i e 2 545 5290
SPACER (Rubber) ...... 76 (Lower) 80-90 ...t iiiiie it iiinene e 2 545 9543
SPACER (Rubber) ...... TA/75 B0 e et e e e 2 965 888
WASHER. Lock ........ 76 1O e et ettt e et 11.170 2 400 4809
WASHER, Plain........ 74 10, s 350 2 964 764
WASHER, Plain........ 74 1O .. .0=3/4" O.D. ) et it iieiiee e 2 545 1769
WASHER, Plain........ 76 L KO T 2 975 497
WASHER, Plain........ 74775 80,07 O D ) e 17.814 4 (5120388
WASHER, Plain....... 74775  80...(2" O D )i e e 2 976 871
WASHER, Plain........ 76 B0=D0 sttt ittt ettt et e 2 400 5697
WASHER AND TUBE ... 74 1O e e e e e e 2 545 1591
WASHER AND TUBE ... 76 1O e s et et e e e 2 545 9181
WASHER AND TUBE ... 76 8000 st e ettt e 2 545 5291
NUT, Lock..vvvrennn.. 74 10 s e e, 17.416 2 442828
NUT, Lock.vvvuuenen.. TA775 B0 e e e e 2 918 288
20.001-4 ATTACHING PARTS, Body To No. 3 Body Bracket
BOLT, Hexagon ....... 74 10 g 2 400 4910
BOLT, Hexagon ....... 75 T e e e e e e e 4 400 4952
BOLT. Hexagon ....... 76 10 e e e e e e e 17.038 2 ;180161
BOLT, Hexagon ....... 74775  20-40. .. 17.038 2 (9428218
BOLT, Hexagon ....... 76 L6 T OGO 2 400 5667
BOLT, Hexagon ....... TA/75 B0 i e 17.038 2 G120640
BOLT. Hexagon ....... 76 B0-00 e vt et e e e e 2 400 5624
SPACER (Rubber) ...... 74 (Upper) 10 . e et it ie et eaeaaeneen aeaees 2 545 1596
SPACER (Rubber) ...... 75 (Upper) 10 . ettt i e et iieeee e 4 545 6732
SPACER (Rubber) ...... 76 (Upper) 10-20-40 . ..ot ver it iiiarnnnne oenens 2 545 9184
SPACER (Rubber) ...... 76 (Upper) 80-90 . . it it i ir e aieviennne evaeas 2 545 5290
SPACER {(Rubber) ...... 74 (Lower) 10-20-40 ... v.iivrnitiannnn  cannne 2 545 1597
SPACER (Rubber) ...... 75 (Lower) 10 Lt it ciiaeee e 4 545 6733
SPACER (Rubber} ...... 76 (Lower) TO vh it it it ieaeanene aaenns 2 545 9515
SPACER (Rubber) ...... 75 (Lower) 20=40 ... it e it e 2 545 1597
SPACER (Rubber) ...... 76 (Lower) 20md40 vt e 2 545 9515
SPACER (Rubber) ...... 76 (Lower) BO-90 .. v iiiiiiiiinaaes aenans 2 545 9543
SPACER (Rubber) ..... 74775 (Center) 20-40 ... i e e 2 545 5163
SPACER (Rubber)...... 74/75  (Upper) 20-40. . . .. . e e 2 545 5119
SPACER (Rubber) ...... TA/75 80 e e e e 2 965 888
WASHER, Plain........ 74 10, e e e 8. 350 2 964 764
WASHER, Plain........ 75 1O...0=1/4" O.D.Y oo 35.250 4 (5120389
WASHER, Plain........ 74 10-20-40...01-3/4" O. D) vvvinnnn e 2 545 1769
WASHER, Plain........ 75 O TP 6240 & T 5 T 4 400 4947
WASHER Plain........ 76 1O e e e et ettt i eeees 2 975 497
WASHER, Plain........ 75 20-40...01-3/4" O.D. ) eeiiiiiiiiiiee e 4 545 1769
WASHER, Plain........ 74/75  20-40...2-3/4" O.D.) ciiiiiiiiaee e 2 400 4890
WASHER. Plain........ 76 o T T T 2 400 5641
WASHER, Plain ....... 74775 80 ...17 O D) i e 17.814 4 3120388
WASHER, Plain........ T4/75 80 .. 2" O D) et e 2 976 871
WASHER Plain........ 76 <0 T N T 2 400 5697
WASHER, Lock .o.v..n. 76 10-20=40 . s it i e it e i e e 11.170 2 400 4809
WASHER AND TUBE ... 74 JO=20-40 . ettt e e 2 545 1591
Jeep Gr 20 - T 2 Printed in U.S.A.



BODY SHEET METAL 20.001
WASHER AND TURE ... 75 L1 4 545 6734
WASHER AND TUBE ... 76 T e e e e e e e e 2 545 9181
WASHER AND TUBE ... 75 20-40 . . . e e 2 545 1591
WASHER AND TUBE ... 76 2040 . e e e e 2 545 9524
WASHER AND TUBE ... 76 B0-00 . . i i e e e 2 545 5291
NUT, Lock........... 74 10-20-40 .. ..t e 17.416 2 (442828
NUT, Lock........... 75 10 i e 11.100 4 400 3975
NUT, Lock........... 75 20-40 . .. e 17. 416 2 (442828
NUT, Hexagon........ 76 20-40 . i e e et e 10.055 2 400 4005
NUT, Lockivvvvunn.., F A T < O S 2 918 288
REINFORCEMENT .... 76 2040 . . e e 11.068 2 994 165
20.001-5 ATTACHING PARTS., Body To No. 4 Body Bracket
BOLT, Hexagon ...... 74 10 e e 2 400 4910
BOLT, Hexaagon ...... 75 10 e e e 2 400 4952
BOLT, Hexagon ...... 76 B0-90 .ttt e e e e 2 400 5624
BOLT, Hexagon ...... 74775 B3 20. 001 2 G120668
BOLT, Hexagon ...... T4/75 B 17.038 2 (189329
PLATE ASSEMBLY .... 74 L 2 545 5296
PLATE ASSEMBLY .... 75 L Ot 2 545 6735
SPACER (Rubber) ..... 74 (Uoper) 10 .. i i it i i e e 2 545 5290
SPACER (Rubber) .. ... 75 (Upper) 10 .. i i e i iee e e 2 545 6732
SPACER (Rubber) .. ... 74 (Lower) 10 ... i e e e 2 545 5211
SPACER (Rubber) ..... 75 (Lower) 10 .. i i it iieee e 2 545 6729
SPACER (Rubber) ..... 76 TO e e e e e e e e 2 545 9186
SPACER (Rubber) .. ... 75 B0 i e e e 2 545 7720
SPACER (Rubber) ..... 76 (Upper) 80-90 . .. ittt e ce v eeeee e 2 545 5290
SPACER (Rubber) ..... 76 (Lower) 80-90 .. ittt i iiieiee e 2 545 9543
SPACER (Rubber} ... .. 74 B e e 2 965 888
SPACER (Wood) ....... T4/75 B e 2 971 381
WASHER, Plain....... 74 10 8.350 2 964 764
WASHER, Plain....... 75 10 e e et 35. 250 2 (120389
WASHER, Plain....... 74775  80...00" O.D. ) i e 17. 814 4 (120388
WASHER, Plain....... 76 BO-90 . .ttt e e e e e e 2 400 5697
WASHER, Plain ....... 74775 83,02 O D e e e e 2 976 871
WASHER AND TUBRE ... 74 LA 2 545 5291
WASHER AND TUBE ... 75 L N 2 545 6734
WASHER AND TUBE ... 76 BO-90 . i it e e e e e e 2 545 5291
NUT, Locki...oouno., 74775 B0 it e e et e e 2 918 288
20.001-6 ATTACHING PARTS. Body To No. 5 Body Bracket
BOLT, Hexagon ...... 74 L 2 2 400 4911
BOLT. Hexagon ...... 76 L0 O 17.038 2 180161
BOLT, Hexagon ...... TA775 B4, 20. 001 2 G120668
BOLT. Hexagon ...... 76 B e e e e e e e e 2 400 5624
PLATE ASSEMBLY .... 74 L0 2 545 5296
SPACER (Rubber) .. ... 74 (Lower) 10 ... i i e 2 545 5212
SPACER (Rubber) ..... 76 (Lower) 10 oottt ittt e ieceaeee eeenn 2 545 9515
SPACER (Rubber) ..... 74 (Upper) 10 .. et c it e e veaan 2 545 5290
SPACER {(Rubber) ..... 76 (Upper) 10 . . it ittt ittt e i ee e e 2 545 9184
SPACER (Rubber) .. ... 75 L 2 4 545 6113
SPACER (Rubber) ..... 75 BO i i e e e 2 545 7720
SPACER (Rubber) .. ... 74 B e e e 2 965 888
SPACER (Rubber) ..... 76 (UpPer) B . vt it i i i i it e e 2 545 5290
SPACER (Rubber) .. ... 76 (Lower) B4 .ot ittt ittt iie e e 2 545 9543
WASHER, Lock ....... 76 O e e e e e e 11.170 2 400 4809
WASHER, Plain....... 74 10 e 8.350 2 964 764
WASHER, Plain....... 76 L1 T 2 975 497
WASHER. Plain....... 74/75 o7 R O IR © TN B D RO O 17.814 4 (120388
WASHER, Plain, ....... T4/75 B4 .. (2" O D ettt et it e 2 376 871
WASHER AND TUBE ... 74 K 2 545 5291
WASHER AND TUBE ... 76 T0 e e e e e e e e 2 545 9181
WASHER AND TUBE ... 76 B . e e 2 545 5291
WASHER, Plain....... 76 < 2 400 5697
NUT, Lockivvvvuun..n. Sy T < ¥ 2 918 288
Jeep Gr20-T3 Printed in U.S.A.



20. 001 BODY SHEET METAL
20.001-7 ATTACHING PARTS, Body To No. 6 Body Bracket
BOLT, Hexagon ....... 74 O e 2 400 4910 '
BOLT, Hexaqon ....... 75 T e e e 2 400 4952
SCREW, Machine....... 74 B0 ot e 2 984 057
SCREW, Hexagon ...... 75 B0, s 2 400 4951
SPACER (Rubber) ... ... 74 (Uoper) 10 .. e it e e it 2 545 1596
SPACER (Rubber) ...... 75 (Uoper) 10 .. ..o aee e 2 545 6732
SPACER (Rubber) .. .... 74 (Lower) 10 . i e iie i 2 545 1597
SPACER (Rubber) ...... 75 (Lower) 10 .o e i 2 545 6733
SPACER (Rubber) ...... TA775 B0 it 2 965 888
WASHER, lock ........ 74 1O e 17.820 2 (120382
WASHER, Plain........ 74 L 2 545 1769
WASHER, Plain........ 75 L 2P 2 400 4947
WASHER, Plain........ 74,75 B80... (2 O.D e e 2 976 871
WASHER, Plain........ 74/75 B0 e e 17.814 2 (3446363
WASHER, lLock ........ 75 10 11.170 2 400 4809
WASHER AND TUBE ... 74 FO e 2 545 1591
WASHER AND TUBE ... 75 L 2 545 6734
20.001-8 ATTACHING PARTS, Body To Outer End Bracket
BOLT, Hexagon ....... 74 B0 Lt 17.038 2 G122040
BOLT, Hexaqon ....... 75 B0, 20. 001 2 G120668
BOLT, Hexagon ....... 76 B0-90 . i e 2.050 2 400 5625
SPACER (kubber) ...... 74/ B0 o e 2 965 888
SPACER (Rubber) ...... 76 (Upper) B0-90 . . i i ittt iiiiee e 2 545 5290
SPACER (Rubber) ...... 76 (Lower) 80-90 ...t e e ee e 2 545 9543
WASHER, Plain........ 74 B0 e 17.814 4 G446363
WASHER, Plain........ 74/ BO. .. (2" O D Yt 2 976 871
WASHER, Plain........ 75 80...(7/8" O.D.Y .o, 17.814 2 400 1104
WASHER, Plain........ 76 BO-00 . e e 2 400 5697
WASHER AND TUBE ... 76 B0-00 . o e i 2 545 5291
NUT, Lock. ... ... ... 74 B0, 31.400 2 816 055
NUT, Lock............ 75 BO. L e 2 918 288
20.001-9 ATTACHING PARTS, Body To Inner End Bracket
BOLT, Hexagon ....... 74 B0 e 17. 038 2 G123814
SCREW, Hexagon ...... 75 B0 2 400 4935
SPACER (Rubber) ...... 74/ B0 i e 2 965 888
WASHER, Plain........ 74/ B0, 25.107 2 973 300
WASHER, Plain........ 74,7 B0 ... (2" O.D.) i e 2 976 871
NUT, Lock............ 74/ B0, 8.350 2 973 144
20.001-10 ATTACHING PARTS. Body Front End To Frame
BOLT, Hexaqon ....... 74 10-20-40 . . ... e e e 2 966 326
BOLT, Hexagon ....... 75 10-20-40 . . . e e 2 400 4803
BOLT, Hexagon ....... 76 L 2 400 5610
BOLT, Hexaqon ....... 76 T 2 400 4803
SPACER (Rubber) ...... 74/ (Upper) 10-20-40 .. ...ttt e 2 545 5126
SPACER (Rubber) ...... 74/75 (Lower) 10-20-40 .. ..o iriiiiiinn vinnnn 2 545 5127
SPACER (Rubber) ...... 76 (Lower) 10 ittt et i s i te v aiee e 2 545 9188
SPACER (Rubber) ...... 76 (Lower) 20-440 .. i ittt it ie it e 2 545 5127
WASHER, Plain........ 74/ 10-20-40...1-1/4" O.D.)eeveiannnn.. 35.250 2 (120389
WASHER, Plain........ 74/ 10-20-40...00-7/8"0.D. Yo e e iiee i 2 400 4891
NUT, Hexaaqon......... 74 10-20-40 . . ..o e 17.416 2 (9413215
NUT, Hexagon ........ 75/ 10-20-40 . ... e 11.100 2 400 3975
20.001-11 LINER, Body Sill
74, BO0. .. (18" Thick) ottt e AR A 4414
74/ BO. . (14 Thick) o 31.101 AR 670 540
20.005-1 PANEL ASSEMBLY, Front Floor
LESS DASH AND TOE RISER
76 B0 (WM T ) L e 1 545 4105
76 GO (WH T ) e 1 545 6953
76 B0 (LH D) . e, 1 545 7121
76 B0 (RHD). . 1 545 7122
Jeep Gr20 - T 4 Printed in U.S.A.



BODY SHEET METAL 20. 005
INCL. DASH AND TOE RISER

74 T (LHD) . ettt e e e e e e e e 1 545 1095
75 10 (LHDDY . e e e 1 545 6710
74/75 J0 (RHD ). .o e i ettt e e 1 545 1096
76 L T T 1 545 8019
76 16-17 (Except Cherokee Chief). ... . . i e e Al 545 8019
76 16-17 (Cherokee Chief) . .. . i i it e e e eeeee e 1 545 7754
74 20=40 (LHDD . . ot e e e e e e e 1 545 1125
75 20-40 (LHD) . . e e e e e 1 545 6706
T4775  20-40 (RHD) . . . ..o e e e e 1 545 1126
76 20-A0 . e e e ] 545 8032
74 B0 (LH WS T ) it e e e e e e e e 1 989 291
75 B0 (LHD-W3S T ) i e e e e e 1 545 4944
74 B0 (RHD-W3ST) oot e et e et e ettt e e e 1 987 708
75 B0 (RHD-W3ST) i i et et ettt aaaaae e 1 545 7386
74 B (RHD-WAST ) o e e e e et ettt s e 1 987 709
75 B3 (RHD-WAST ) oo i i e it e i i aiainaaes eeea 1 545 7388
74 B3 (LHD-WAS T ) e e e e e 1 989 289
75 B3 (LHD-WAS T ) e e e 1 545 4946
20.005-3 COVER, Front Floor Pan Transmission Access
W3sT
74/ 10 (208 o e e 1 545 0086
74/ TO (LHD=360) (LHD=401 ) i e e e e e e e et e e 1 545 0087
74 < 1 986 248
75 B . e e e e e e e e e 1 545 5351
76 BO-00 . e e 1 545 4012
W4ST
74/ (Front) 10 (LHD) vttt et e e st et et aanee e 1 545 0476
747 (Rear) 10 (LHD) t it it i e e e ettt ettt e a e e e 1 545 0478
74/ LG T 0725 = 5 1 545 0086
74/ 0=, L e e e e e 1 545 0086
2 T < T O 1 987 002
76 B3=00 . L e e 1 545 4012
WHT
74 L T T I T 1 1 968 685
757 102040 (LHD) « v it e ittt e e et e e e e e e s e e 1 545 0084
20.005—-4 ATTACHING PARTS, Cover To Floor Pan
SCREW, Machine....... 74/ 10, e e e 12.001 AR 673 600
SCREW, Tapping....... 74/ BO-00. . e e AR 400 4832
WASHER, Plain........ 74/ 10, 2.050 AR (120386
20.005~5 SEAL, Front Floor Pan Transmission Access Cover
74/ LI 2 5 2 981 031
74/ 80-90 (Bulk-Order In Feet) . .. i e e e e ee e e AR 669 709
20.005-6 PLUG, Front Floor Pan Drain Hole
74/ BO-00 . e e e 1 671 564
20.005-7 COVER, Front Floor Pan Drain Hole
74/ B0 . L e e e e e e e 2 682 197
20.005—8 ATTACHING PARTS. Cover To Floor Pan
RIVET (Plastic) ....... 747 B0-90. . .. 12.360 2 400 4822
20.005-12 COVER, Front Floor Pan
W3ST
74 (Upper) 80 (Cover Bolted To Body) ... ... .. . . i i 1 985 720
74/75 (Upper) 80 (Cover Welded To Body) . ... e e 1 545 5953
74 (Lower) 80 (Ccver Has 11 Weldnuts) ... ... . . . . i e 1 986 247
74/75 (Lower) 80 (Cover Has 6 Weldnuts) ... . e e e ee e 1 545 5377

Jeep Gr20 - TS5 Printed in U.S.A.



20.005

20.005-13

20.006-1

20. 0062
20.006-3
20. 0065
20.006-6
20. 0067

20.007-1

20. 035~1

20.035-2

20.035-5

20.040-1

20.040-2

BODY SHEET METAL

W4ST

74/75 (Upper) 80 (Cover Welded To Body) ... oo,
74 (Upper) 80 (Cover Bolted To Body) «. oo oo e
74 (Lower) 80 (Used When Upper Cover Is Bolted To Body)........:..
74/75 (Lower) 80 (Used When Upper Cover Is Welded To Body)...........
ATTACHING PARTS, Cover To Floor Pan

SCREW, Tapping....... 74 80 ...(0 /4" -20) ..
SCREW, Tapping....... 74 80, .. (10-12x 1/2") ...

PANEL, Front Floor Pan Tool Compartment
74/75 80 (LHD)

74/75 80 (RHD). . .
LID, Front Floor Pan Tool Compartment Panel

74/75 B e
PIN, Front Floor Pan Tool Compartment Lid Hinge

Th775 B0t
RING AND RETAINER, Front Floor Pan Tool Compartment

74/75 B0
LATCH, Front Floor Pan Tool Compartment Lid

TA/T5 B0 it i e,
WEATHERSTRIP, Front Floor Pan Tool Compartment Lid

74,75 B0
PAN ASSEMBLY, Center Floor

74 B (LHD) ot et et e e
75 B (LHD) t e e i e
74775 B4 (RHD). .. e e
76 S
PAN ASSEMBLY, Rear Floor

74/75 L TR U
76 T e
74 83 (LHD~Used With Tailaate) .. . .ot
75 83 (LHD-Used With Tailaate) .. ..t
74 83 (RHD-Used With Tailgate) ... i i
75 83 (RHD-Used With Tailgate) . ...... ... .. aaunnnn. ..
74 83 (LHD=-Used With Solid Back Panel) ... oot ..
75 83 (LHD-Used With Solid Back Panel) ... .. o,
76 B
74 84 (Used With Tailaate) ..ot e e e et e
75 84 (Used With Tailaate) ... e e i
74 84 (LHD-Used With Solid Back Panel) ... . i
75 84 (LHD-Used With Solid Pack Panel) ... ... ... .. ...
76 B
76 D e e e
EXTENSION, Rear Floor Pan

747 ett) 10
74/ (RIght) 10 e e e e e e
PANEL, Rear Floor Pan To Side Sill Extension

74/ (Left) 1. e
74/ (Right) 10 . .

SILL, Rear Cross
74/ T

REINFORCEMENT, Rear Cross Sill
74/ LT

7.017 AR
17.660 AR

— o — N

m a3 e 4 e s 4 —4 — .y —

545 5953
985 720
987 003
545 6015

672 846
G161895

968 358
816 326

670 946

663 476

670 926

670 993

953 549

545 1945
545 7381
545 1946
545 7131

545 1114
545 9178
545 1955
545 6536
545 1956
545 3990
545 1957
545 6537
545 7135 MR
545 1954
545 6538
545 1959
545 6539
545 7136 MR
545 3989 MR

989 889
957 702

545 1551
545 1552

545 1015

545 1121

Jeep

Gr20 -T 6

Printed in U.S.A.



' BODY SHEET METAL 20.120
20.070-1 SILL, Front Side

LEFT

74/ 10 (Except Cherokee Chief) it it st e s v iieenee eeennn 1 952 595

75 16-17 (Cherokee Chief) .t i et e e ettt e e e e eeaa s 1 545 7369

74/ 20=A0 e 1 352 783

RIGHT

74/ 10 (Except Cherokee Chief) .o i i e i et c et e iieae eeeann 1 952 596

75 16-17 (Cherokee Chief) it i ettt e et et e ettt eaaienn e 1 545 7370

747 0= A0 e 1 952 784
20.115-1 SUPPORT AND BAFFLE, Radiator Grille

74 T0- 2040 (28] ittt i e e e e e e e 1 545 2002

75 102040 (258 vttt e e e e e e e e 1 545 6097

74 10-20-40 (LHD-360LHD=40T) .. it i et e et e e et e 1 545 2001

75 10-20-40 (LHD-360)(LHD=401) ... ittt ittt et teeeaeae e 1 545 6098
20.115-2 ADAPTER, Carburetor Air Intake

75 T0-20-40 (VB ottt e e e e e 1 545 7181
20.115-3 ATTACHING PARTS, Adapter To Radiator Support And Baffle

SCREW, Topping....... 75 10-20-40 (VB) .. v 17.660 3 812 0052
20.116—1 PANEL, Grille Face Assembly (Incl. Stone Shield)

74/ T0=20=40 (258, o e e e e ] 545 1509

74/ 10-20-40 (LHD=-380)(1LHD =400 L e e ettt et e e e 1 545 1510
20.116-2 ATTACHING PARTS, Grille Face Panel To Radiator Baffle

BOLT, Hexaaon ....... 74/ 10-20-40 . . ot e 3.082 4 962 398

WASHER, Plain........ 74/ 10-20-40 . . .. e 3.082 4 961 070
20.116—-3 ATTACHING PARTS, Grille Face Panel To Front Fender

ROLT, Hexagon ....... 74/ 10-20-40 .. oo i e e 3.082 2 962 398

WASHER, Plain........ 74/ 10-20-40 . . ot e e e 3.082 2 961 070

NUT, Hexagon......... 74/ T0-20-40 .. oo e 3.095 4 961 069
20.117-1  PANEL, Front Stone Shield

74/ T0-20=40 (258, oot e e e e e 1 545 1512

74/ 10-20-40 (LHD-3600LHD=401) . e e e e e 1 545 1513
20.117—2 ATTACHING PARTS,. Stone Shield To Radiator Baffle

BOLT, Hexaaqon ....... 74/ 10-20-40 . . o0t e e 3.082 8 962 398

WASHER, Plain........ 74/ T0-20-40 . v e 3.082 8 961 070
20.117-3 ATTACHING PARTS, Stone Shield To Grille Face Panel And Fender

SCREW, HMHexagon ...... 74/ 10-20-40.. .(5/16""-18Y .. ... .. ... .... 12.075 12 400 4455

STUD .. ..o 74/ 10-20-40...(5/16"-24) .......ccvun.. 2.045 2 958 166

WASHER, Piain........ 74/ 10-20-40 . . ot e e 3.082 2 961 070

NUT, Hexagon ........ 74/ 10-20-40 .. (516°24) ............... 2.045 2 968 417

NUT, Sprina........... 74/ 10-20-40 .. .(5/16"-18) ... ... 20. 117 4 400 4208
20.120-1 PANEL ASSEMBLY, Dash

74 10=20=40 (L HDY. . . e e e e 1 545 1111

75 10-20-40 (LHDY e e e e e e 1 545 6618

76 0= 200, e e e 1 545 9614

74775 T4-15-20-40 (RHD). . ... . e i et e e e e 1 545 1112

76 BO=00 (LHDD Y . e e e 1 546 0085

76 B0-90 (RHD) . . e e e e 1 545 6942
20.120—2 COVER, Heater Motor Openina (Less Heater)

74/ (Upper) LHD 10-20-40 .. ..t e e e ettt e e i 959 734

74/ (Lower) LHD T0-20=40. . .. .. e e e e e et et v 1 959 737

74/75 10-20-40 (RHD) . . oo e e e e e e e 1 963 284
20.120-3 ATTACHING PARTS, Cover To Dash (Less Heater)

SCREW, Tappina....... 4/ 10-20-40 (LHD) oo i i e e e 17.672 8 G149501

SCREW, Machine . 74775 10-20-40 (RHD) .. (1/2" Lonag) ........ 17. 626 4 G186491

SCREW, Machine .. . . 74 75 10.20-40 (RHD) .. (3/8"" Lona) ... ... . .. 17. 598 2 159908

WASHER, Lock ........ Vave 102040 (LHD) oo e e e e e 17.820 8 (120380

NUT, Speed........ ... 7475 10-20-40 (RHD) ... ... ... . . . 2 819 795

Jeep Gr20 -T7 Printed in U.S.A.



20.120

BODY SHEET METAL

20.120—-4 COVER. Brake Cylinder Hole Plate

74/ 102040, . e 1 959 691
20.120-6 ATTACHING PARTS, Cover To Dash

BOLT, Hexagon ....... 74/ 10=20-40. . .ot e e 1 961 086

WASHER, Plain........ 74/ 10-20-40 . .. i e 3.082 1 961 070

WASHER, Lock ........ 74/ 10-20-40 .. ot e s 12.035 ] 961 127

NUT, Hexagon......... 74/ 10-20-40 . . .o e 3.082 ] 961 128
20.120-7 COVER, Transfer Case Shift Lever Opening

74/ 10-25-40 (WQT ). ., 1 968 543
20.120-8 ATTACHING PARTS, Cover To Dash

SCREW, Tapping ...... 74 10-25-40 (WQTY. .. (1" Lona) ... ....... 17.654 5 G163618

SCREW, Tapping....... 74/ 10-25-40 (WQT)...(3/4" Long) «....... 27.005 5 545 0073
20.120-9 GASKET, Transfer Case Shift Lever Opening Cover

74/ TO-25-40 (WQT) . . ] 968 856
20.120-10 COVER. Clutch Push Rod

747 FO=20-40 (WHT) . . lleess Stud) ottt e e e e et e e 1 535 1625

74/ 10-20-40 (WHT) .. .0lncl. Stud) ot e e e e e e e 1 535 3006

76 SO (WH Y. L e e e 1 545 9147
20.120-11 ATTACHING PARTS, Cover To Dash

SCREW, Tappina....... 74/ 10-20-40 WHTY . ... .. o 17.672 2 G451824

WASHER, Lock ........ 74/ 10-20-40 (WHTY. ... i 17.822 2 (138479

SCREW, Tapping....... 76 O 17.660 3 G163210
20.120-14 COVER, Steering Column Access Plate

74/75 10-20-40 (RHD) .. .. . e e e e e e 1 970 503

4775 80 . e 20.005 1 816 339
20.120-15 ATTACHING PARTS, Cover To Dash

SCREW, Tapping....... 74775 B0, . 29.052 2 974 764

BOLT, Hexagon ....... 74/ 10-20-40 . . ..o i e e e e 3.082 6 962 398

WASHER, Plain ....... 74/ 10-20-40 . . . o 17.814 ¢} G120393
20.120-16 PLATE, Steering Column Access Plate Cover Filler

74/ 10=20=40. . ot s e 1 968 556
20.120-17 ATTACHING PARTS, Plate To Cover

SCREW, Tapping....... 74/ 10-20-40. . oot e 17.616 2 G451715
20.120-18 COVER, Air Conditioning Hose Hole

74/ F0=20-40. . o e e 1 545 3638
20.120-19 ATTACHING PARTS, Cover To Dash

SCREW, Tapping....... 747 10-20-40. .. ... e 29.120 2 448 9487
20.120-20 GUSSET, Body Side Panel And Dash To No. 1 Body Bracket

74/75 (Left) B0 . o e 1 989 829

74775  (Right) B0 . . o e e 1 987 006
20.130-1 ROD. Dash To Radiator Air Deflector

74/ B=00 . 20.120 2 987 122
20.130-2 ATTACHING PARTS, Rod To Dash

SCREW, Hexagon ...... 74/ B0-00. . e, 2 808 319

NUT, Hexagon......... 74/ B0-90. ... 17.406 2 (120368
20.130-3 ATTACHING PARTS. Rod To Radiator Air Deflector

WASHER, Plain........ 747/ 80-90. . . 17.814 4 G120394

NUT, Hexagon......... 74, B0-90, . .. 17.406 2 G120369

NUT, Lock............ 74/ B0-90. ... 8.350 2 804 975
Jeep Gr 20 - T 8 Printed in U.S.A.



20.130—4

20.150-1

20.150-1a

20. 150-2

20.150-3

20.150-4

20.150--5

20.155~1

20.155-2

20.155-3

20.155-4

20.172-1

BODY SHEET METAL

BRACKET, Dash Panel Rod Mounting

74/ B0-00 . e e
PANEL, Cow! Top (Outer)

74,/ 10-20-40. . . i
74775 B0 (LHD). .o
74775 80 (RHD). ... .. ... . i
76 B0-90 (LHDY . ..o e
76 80-90 (RHD) . .. . ... . . . . i
REINFORCEMENT, Cowl Top Panel

74/75 B0 e e
76 B0-90. .. e
SUPPORT. Cowl Top lnner (To Dash)

74/ 10=20-40. . . ... e
FILLER, Cowl Top Panel To Front Body Pillar

747 (Left) 10-20-40. . .. .. i e
74/ (Right) 10=-20-40. . ... i i i
PANEL, Windshield Header

747 (Upper) 10, . i s i e i
74/ (Upper) 20-40 .. (Less Riser) ... .vvveanenn.
74/ (Upper) 20-40 .. .(incl. Riser)....... ...
74/ (Lower) 10-20-40. .. ... ... ... .. ... ...
PANEL ASSEMBLY, Inner Cowl Top

74/ 10-20=-40 (LHD). . .o
74/ 14-15-20-40 (RHD). . . . ... ... . i

PANEL, Cowl Side Outer

74, (Left) 10-20-40 . . ... . . e
74/ (Right) 10=20-40. . ... ... i
PANEL, Front Cowl Side Quter

74 (Left) 10-20-40......... Bttt e
75/ (Left) 10-20-40 . . ... . i

74/ (Right) 10-20-40. . ... ... i

PANEL, Cowl Side Inner

LEFT

74 10-20-40. . ..
75/ 10-20-40. . ... e
74 B0,
75 B0 .
76 (Left) BO-90 . .. i i e e e
RIGHT

74 10-20-40. . .. .
75/ 10-20-40. . .o e
74/ B0,
76 (Right) 86-90 . .. ... .. e
BRACKET, Cowl! Side Front Outer Splash Apron

74/ (Left) 10=-20-40. . ... .. i iaee
74/ (Right) 10-20-40. . ... .. i

PANEL ASSEMBLY, Body Side

LEFT

74/75 1A S
76 L PP
74/75 16-17 (Except Cherokee Chief) . ..............
76 16-17 (Except Cherckee Chief). . ... ... ... ...
75/ 16-17 (Cherokee Chief) (... i,

74/75  20-40

[ I

—

—_— o

PR UF

20.172

987 066

545 1063
989 846
989 845

545 3927

545 3928

989 742
545 3808

981 310

960 097
960 098

955 332
955 332
957 423
545 1430

545 1419
545 1420

956 635
956 636

957 467
545 0135
957 468

959 401
545 6547 MR
987 973
545 6525
545 3805

959 402
545 6546 MR
987 974
545 3806

960 073
960 074

545 1565
545 8183
545 1135
545 8195
545 7731
545 2419

Jeep

Gr 20 -T 9

Printed in U.S.A.



20.172 BODY SHEET METAL

76 20-40, e 1 545 8201
74 B3 (% 20-4) 1 986 249
74 B3 (% 20-0) e 1 545 5949
75 B e 1 545 6542
76 B (% 20-8) o e 1 812 7041
76 B3 (* 20-0) e e e ] 812 6327
74 B4 (* 20-4) L e 1 986 250
74 B (* 20-0) e s 1 545 5943
75 B s i 545 6543
76 B (% 208 s 1 812 7047
76 B (* 20-0) e, 1 812 6339
76 D e s 1 812 6845
RIGHT
74/75 L e 1 545 1566
76 L PP 1 545 8184
74775  16-17 (Except Cherokee Chief) vt iiie i i 1 545 1136
76 16-17 (Except Cherokee Chiefy. ... ... ... .. i . 1 545 8196
757 16-17 (Cherokee Chief) .o i e e e e i 1 545 7732
74/75 2040 e 1 545 2420
76 2040 e 1 545 8202
74 83 (Used With Tailaote-* 20-4) .. ................ (Ref. Pr. List) ...... 1 545 2585 MR
74 83 (Used With Tailaate-* 20-5) .................. (Ref. Pr. List) ...... 1 545 5950 MR
75 83 (Used With Tailaate) ... oot e e e i 1 545 6900
76 B (" 20-B) e 1 812 7042
76 83 (Used With Tailaate—* 20-9) ... .. . i e 1 812 6328
74 83 (LHD-Used With Solid Back Panel-* 20-4). ... ... ... ......... . ..... 1 986 251
74/75 83 (LHD-Used With Solid Back Panel-* 20-5). .. ..o . 1 545 5952
76 83 (Used With Solid Back Pamel) ... ... o i 1 812 6332
74 84 (Used With Tailgate-*20-4) .................. (Ref. Pr. List) ...... 1 545 2584 MR
74 B4 (Used With Tailaate-* 20-5) .. ... ... .. ....... (Ref. Pr. List) ...... 1 545 5944 MR
75 84 (Used With Tailaate) . ... e e i 1 545 6902
74 84 (LHD-Used With Solid Back Panel-* 20-4). . ... ... ... ....... .. .... 1 986 252
74/75 84 (LHD-Used With Solid Back Panel-* 20-5). ... ... ... .. ... .. .... 1 545 5946
76 B (% 20-8) o s 1 812 7048
76 B ([ 20-0) e e e 1 812 6340
76 0. e s 1 812 6844
20.172-2 PANEL, Body Side
74/ (Left) 2040 . . o e e e 1 545 2421
76 (Left) 2040 . . e 1 545 8203
74/ (Riaht) 20-40 . e e e 1 545 2422
76 (Right) 20-40 . . .. e 1 545 8204
20.172-3 PANEL, Body Side Upper Rear Inside
74775 (left) 20-40. . e e 1 952 773
76 (Lefty 20-40 . e 1 545 9239
74/75 (Riaht) 2040 . . oo e 1 952 774
76 (Right) 20=40 . .t e e e e 1 545 9240
20.172—-8 PLATE, Lock Striker Tapping
74/ 10=20-40. . o e AR 957 755
20.172-9 RETAINER, Lock Striker Tapping Plate
74/ T0=20~40. . e e e e AR 956 651
20.173—-1 EXTENSION, Rear Fender
74 83 (Reneaade-* 20-2). . .. . i 12.075 2 989 423
74/ (Left) 83-90 (Reneaade=* 20-3) . ... ot 1 545 5073
74/ (Right) 83-90 (Reneqade-* 20-3) . ... . ... it i 1 545 5074
20.173-1a REINFORCEMENT, Rear Fender Extension
74 (Inner) 83 (Renegade~* 20-2) .. ... . ... ... e 2 989 681
74 (Outer) 83 (Reneqgade-* 20-2) . . ... ... .. . it 2 989 680

Jeep Gr 20 -T 10 Printed in U.S.A.



20.173-2

20.175-1

20.176-1

20.176-2

20.176-3

20.176-4

20.176-5

20.176-6

20.177-1

20.195-1

20.195-2

ATTACHING PARTS,

BODY SHEET METAL

Extension To Fender

SCREW, Hexagon ...... 74 83 (Reneagade-* 20-2). . ...............
SCREW, Tappini....... 74, 83-90 (Reneaade-* 20-3). .............
NUT (Nylon). ... .. .. 74, 83-90 (Renegade-* 20-3). . ............
PP NUT 74 83 {(Renegade-* 20-2). .. ..............
PANEL, Rocker Assembly

LEFT

74/ 10 (Except Cherokee Chief) . vt e i e e e
75/ 16-17 (Therokee Chief) i e e i e e e e e
74/ 0= e
RIGHT

74/ 10 (Except Cherokee Chief) . o it e e i e it eeens
757 1617 {Cherckee Chief) o i i i et et ettt s
74/ 20-40

STEP ASSEMBLY, Body

76 80-90......
STEP, Body

LEFT

74/75 {(Painted) 80
74 (Chrome) 80
RIGHT

74/75 (Painted) 80

74 (Chrome) 80

ATTACHING PARTS,

BOLT, Hexagon
BOLT, Hexagon
WASHER, Plain
NUT, Hexagon
NUT, Hexagon

ATTACHING PARTS,

BOLT, Hexagon ....
NUT, Hexagon......

ATTACHING PARTS,

BOLT, Hexaaon

WASHER g Plain.....
NUT, Hexagon.........

ATTACHING PARTS,

.74/ B0, e
... 76 B0-90. . . e
.. 76 B0-00. ..
.. 74/ B0 i e e e e e
.. 76 B0-90. .ot e
Step To Frame
e A5 B0 e e
... 74/75 ] 2PN
Step To Cross Sill
... 74/75 B0 o e e e e e
. 74775 B e .
74/75 110 1

Step To Support

BOLT, Hexagon ....... 74/75 1] O AN
WASHER, Plain........ 74775 B0,
NUT, Hexagon ........ TA4/75 B0 i e
SUPPORT STEP

74775  (Painted) B0 Lot e e e
74 /75 (Chrome) BO L e e e e i e e
PILLAR ASSEMBLY., Body Front

747 (Left) d0=20=40 1ttt ittt i et anens e raann
74/ (RIght) 10=20=40 1 ¢ttt ittt et et e e et iiiiiaasenaaanaans

PILLAR, Upper Body Front

LEFT
74/ (Inner) 10-20-40
74/ (Outer) 10-20-40
RIGHT
74, (tnner) 10-20-40
74/ (Outer) 10-20-40

17.473
3.095

17. 626
17.814
3.095

12.035
17.814
3.095

N ONNON -

i

hAN

20.195

987 145
400 2337
400 4868

989 668

545 1425
545 7391
957 303

545 1426
545 7392
957 304

546 0002

975 667
961 599

975 668
961 620

(G123473
G180122
400 4947
968 417
G271190

(123473
961 069

G451975
G120393
961 069

961 126
(446363
961 069

NA

666 719
961 631

956 775

8956 776

959 547
956 777

959 548
956 778

Jeep

Gr 20 - T 11

Printed in U.S.A.



20.195

BODY SHEET METAL

20.195—-3 PILLAR, Lower Body Front

74 (Left) 10-20=40 vttt it ittt eeteesatrseesaaaseaaenene aaaaas 1 956 781

75/ (Left) 10-20-40 . i e e e e e 1 545 6625

74 LT L o T L T 1 956 782

75/ (Right) T0-20-40 . . i e e e e e e 1 545 6624
20.205-1 PILLAR ASSEMBLY, Body Lock

74/ =N B T AU 1 545 1137

74/ Lo T I Yo 1 P 1 545 1138
20.205-3 PILLAR, Lower Body Lock

74/ [ =S T P 1 545 2423

74/ (RIGNT) 20=40 vttt ittt it ettt tes tetteaca st e 1 545 2424
20.205-4 PANEL, Body Lock Pillar Finish

74.775 U= e 2 957 786

76 (Left) 20-40 . .o e 1 545 9225

76 (Right) 20-40 . .o e ] 545 9226
20.220-1 PILLAR ASSEMBLY, Body Center

TA/75 L eft) Ao e e e e e e e 1 970 769

76 S T A 1 545 8185

74/75 (RIGhT) Tl i i i i e e i it e vttt carstnensnsnnenasen euenen 1 Q70 770

76 (RAaht) VAT G e 1 545 8186
20.220-2 FILLER, Body Center Pillar Lower

74/ (=Y T 7 1 958 567

747 LR T T B I N 1 958 568
20.230-1 REINFORCEMENT, Body Center Upper Pillar

74/75 (= T I T 1 957 441

76 (eft) TS e e 1 545 8187

74 (Right) 1415 . o o . e e e e e e e 1 960 928

75 (Riaht) 1A= e 1 545 6126

76 (REghtY VAo d S e 1 545 8188
20.230-2 REINFORCEMENT, Body Center Lower Pillar

74/75 (=S T T AN 1 Q70 485

76 (et 1T e 1 545 9163

W AT € = e o 3 T S AP 1 970 486

76 (RIGht) 140 e e 1 545 9164
20.230-3 ATTACHING PARTS, Filler To Body

SCREW, Tapping....... 74/ 2 17. 660 6 G161857
20.230-4 RETAINER, Body Wire Harness Thru Pillar Reinforcement

2 PSP 3. 1.63 2 961 477
20.230-5 ATTACHING PARTS, Body Wire Harness Retainer

SCREW, Tapping....... T 17. 660 4 G161857
20.235-1 PILLAR, Rear Quarter Bodv Upper Lock

74/ (= T S 1 Q56 767

74/ (RIGhE) T S i i i i i et ettt aenneeennesnnenonne eenunn ] 956 768
20.235-2 PILLAR, Rear Quarter Body Lower Lock

74/ = T P 1 956 687

74/ (RIGhE) T4 D i i i i i ittt ettt et teeeeeneaneannee aaneas 1 956 688
20.255-1 RAIL, Side Roof

LEFT

74/ LR 1 965 551

74/ 0= e 1 966 037

RIGHT

74/ L PR 1 965 552

74/ 200 e 1 966 038
Jeep Gr 20 -T 12 Printed in U.S.A.



20.260-1

20.265-1

20. 266-1

20.267-1

20.268-1

20.269-1

20. 269-2

20.269-3

20.269-4

20.272-1

BODY SHEET METAL

REINFORCEMENT, Side Roof Rail

LEFT

74/ L0 e 1
74/ 0=, L e e 1
RIGHT

74/ 10 s 1
74/ 2040 . s 1
PANEL ASSEMBLY, Rear Quarter lnner

LEFT

74/ L N 1
74/75 16-17 (Except Cherokee Chief) .o i i e ee eiean 1
76 16-17 (Except Cherokee Chief). . ... . . e e 1
75/ 16-17 (Cherokee Chief) . . ittt ittt ettt iee i aaeenn 1
RIGHT

74/ L T 0 T 1
74/75 16-17 (Except Cherckee Chief) ... iiiiii it it it teeiae eaaeen 1
76 16-17 (Except Cherokee Chief). . .. ... ... i i e 1
75/ 16-17 (Cherokee Chief) i i e e e ettt e e et e 1
PANEL, Rear Quarter Upper Inner

74/ L2 T 1 At 1
74/ (RIGHE) 1=l ittt ittt i i it itteeneeeeeesenesenesennsaseanen aonnes 1
PANEL, Rear Quarter Center Inner

74/ LT3 5 0 T < SO 1
74/ (Right) 16 . e (Use 545 6322) ...... 1
PANEL, Rear Quarter Lower Inner

74/ =3 5 T U 1
74/ =T T e 1
PANEL, Rear Quarter Lower Front Inner

74 L= T I T O 1
75 (Left) 16-17 (Use 545 7891) ...... 1
76 (Left) Y617 e 1
74 (Right) 16-017 L e e e e 20.266 ]
75 (Riaht) 1617 o e e e 1
76 (RIGht) 1607 o e e e e e 1
COVER, Rear Quarter Lower Front Inner

74/ L T N 2
ATTACHING PARTS. Cover To Rear Quater Lower Panel

RIVET .o e 74/ L T 12.708 12
ATTACHING PARTS, Rear Quarter Inner Panels To Body

SCREW, Tapping....... 747 1617 e 29.302 AR
PANEL ASSEMBLY, Rear Wheelhouse

LEFT

74/ 10 (Except Cherokee Chief) . i et ieiaeee e 1
75 16-17 (Cherokee Chief) oottt i ettt ettt et e e e 1
74/75 83 (Used With Tailaate-* 20-6) ...t i e cee e 1
76 3 (Used With Tailgate-* 20-7 And * 20-9) . .. ... i e 1
76 B(* 20-7 And * 20-8). . .. e e 1
74,75 3 (LHD-Used With Solid Back Panel) ... 0 e e, 1
76 3 (Used With Solid Back Panel) . ... . i i e 1
74/75 4 (Used With Tailaate=* 20-6) . ... e i i 1
74/75 84 (LHD=-Used With Solid Back Panel) . ... ... ... . . . o i o 1
76 BA (* 208 L e e i 1
76 Ba (* 20-0) L e e 1
76 DO e 1

20.272

545 4863
545 2425

545 4864
545 2426

545 1567
545 1141
545 9047
545 7737

545 1568
545 1142
545 7898
545 7738

545
545

1017
1018

545 2301
545 2302

545
545

2303
2304

545 1021
545 6515
545 78
545 1022
545 6514
545 7886

545 1165

400 4800

400 4642

545 1149
545 7735
545 1967
545 6979
545 9793
545 1961
545 6983
545 1963
545 1965
545 9795
545 6981
545 6999 MR

Jeep

Gr 20 -T 13

Printed in U.S.A.



20.272

20.272-2

20.275-1

20.275-2

20.315-1

20.315-2

20.315-3

20.315-4

20.315-5

20.315-6

20.315-7

20.315-8

20.315-9

BODY SHEET METAL

RIGHT

74/ 10 (Except Cherokee Chief) oo et i ie e e
75 15217 (Cherokee Chiel) e e e e i v
74 83 (Used With Tailaate=* 20-6) .. .. it e i e i
75 83 (Used With Tailaate-* 20-6) ... . . . . iii e i
76 83 (Used With Tailaate=* 20-7 And * 20-9) . .. .. .. .. . .. i ...
76 B3 (* 20-7 And * 20-8). .. e
74775 83 (LHD-Used With Solid Back Panel) ... ... . . .. . . . i
76 83 (Used With Solid Back Panel) ... .. e
74 84 (Used With Tailaate-* 20-6) .. . i i,
75 84 (Used With Tailaate=* 20-6) . ... i it i
74/75 84 (LHD-Used With Solid Back Panel) . ... . . . . i .
76 B (% 208 e e
76 B4 (* 20-0) L e
76 L5 0J
REINFORCEMENT, Toilgate Opening Side

76 (Left) 80 (Used With Tailaate) ... . i i e e i
76 (Right) 80 (Used With Tailgate) ..t eeii e e
BRACKET, Liquid Check Valve

747 10 e
74 B0 it ittt i et e et ettt et i e eeeaas
75 B0 e
ATTACHING PARTS, Bracket To Wheelhouse Panel

WASHER, Plain........ 74/75 B0 e 17. 814
NUT, Hexagon......... TAT75 B0 .. e e 17. 412
PILLAR ASSEMBLY, Tailgate Opening

74/ L= T
74/ (Right) 10 vei it it i i i iee s POt
PILLAR, Upper Tailgate Outer Opening

74/ [T T 1
74/ (Riaht) 10 e e
PILLAR, Upper Tailgate inner Opening

74/ [T O
747 (RIGHTY T vt ittt ittt i ettt ansnenssnsnsorasanssonnasonons  caeeus
PANEL, Tailgate Opening Lower Pillar Closing

74/ L= T T
74/ (RIGht) 10 ittt e i ittt ittt et anenansensnnnnnn aaeeas
PANEL, Tailgate Opening Side Pillar Closing

74/ (et T vttt i ittt e te st s etosaonasssnnensanasassansnsnnas  seeen-s
74/ L 12 T L
ATTACHING PARTS. Panel To Pillar

SCREW, Tapping....... 74/ 1O e e 17.660
EXTENSION, Upper Tailgate Inner Rear Pillar Opening

74/ =50 1
74/ (RIGhE) 10 ittt it i i i e it iasa e itaranasaannesaonrasas  sasans
FILLER, Tailgate Pillar Lower

74/ QS R oY =1 T 1 N
747 (RIGHT =D ) 10t ittt et ittt et e et teanaseenneaaesansanene  aeaan
74/ (L oWer) T ittt ittt et e ittt asenanananeneesnnseenanesennne  asenes
BRACKET, Tailgate Pillar Lower Filler Extension

74/ T 2 T 1 A
74/ 0 Y T PO GO

545 1150
545 7736
545 1968
545 4730
545 6980
545 9794
545 1962
545 6984
545 1964
545 4734
545 1966
545 9796
545 6982
545 7000 MR

663 087
545 9525

989 669
989 &71
545 6138

(120393
G271172

545 1151
545 1152

956 649
956 650

545 1143
545 1144

958 617
958 618

545 1163
545 1164

G161895

959 409
959 410

956 631
956 632
981 426

960 161
960 162

Jeep

Gr20 - T 14

Printed in U.S.A.



20.422 BODY SHEET METAL
20.325-1 PANEL ASSEMBLY, Body Rear

74 (Left) 80 (Used With Tailaate) vuuveeinnnnrenennnerennneaesenses  aannes 1 982 015

75 (Left) 80 (Used With Tailaate) ... i e i e e e e 1 545 4735

76 (Left) 80 (Used With Tailaate) ... e it e e e ] 812 6329

76 (L eft) Q0 . o e e 1 812 7043 MR

74 (Right) 80 (Used With Tailaate) . .ueeeinerererenesosssseennsenoe sonans ] 981 624

75 (Right) 80 (Used With Tailaate) ... .t e 1 545 4736

76 (Right) 80 (Used With Tailaate) .. ... e e eaee e 1 812 6330

76 (RiGht) Q0 . o e e e e e e e 1 812 7044 MR
20.330—-1 PANEL, Body Rear Center Lower

74/75 BO (Used With Tailaate) e tineeeronneeeeronsnsessnsossosneeae  aannnn 1 663 415

74 80 (Used With Solid Back Pamel) ... i e 20.325 1 986 346

75 80 (Used With Solid Back Panel) ... it iie veiee ieeann 1 545 4668

76 B0-90 (Used With Tailaate) . . e e e e e e 1 545 4155

76 83 (Used With Solid Back Panel) ... . o i i e 1 545 7342
20.350—-1 FRAME, Rear Quarter Window Upper

74/ L= T P 1 P 1 956 669

74/ (RIGhT) T4l G i i i i i it i ts it niianeassasosnsananses  saeans 1 956 670
20.350-2 FRAME, Rear Quarter Window Lower

74/ =3 o T I U 1 957 749

74/ (RiIght) 1410 e e e e e e 1 957 750
20.390-1 HEADER, Rear Opening

74/ L1 PP 1 545 5370
20.395-1 MOULDING, Side Roof Rail Drip

74/ [T T T 1 965 539

74/ =275 2 T T e 1 965 540
20.395-2 MOULDING, Front Body Pillar Drip

74/ (L eft) 10m 20240 ottt ittt et ittt eeaeaeeeaossssncannonnns aaeaes i 368 209

74/ (Right) T0=20=40 ... ittt ittt ssatenenneesasessansanas soonns 1 968 210
20.395-3 CAP, Front Body Pillar Drip Moulding

74/ 10-20-40 (Except Cherokee Chief) ... it i i eeene 2 968 201
20.397-1 FRAME, Rear Window

74/ 20 T L ] 976 508
20.420-1 PANEL ASSEMBLY. Roof

74/ L Y 1 965 537

74.7 2 N 1 965 821
20.420-2 SUPPORT, Roof Panel (* 20-1)

74, [N 1 I T 1 1 057 426

74/ (NO. 2) 10 e it it it it ettt et saaaasaeasasnsnnannsonee  aaenons 1 G464 174

74, [N TG 3 T T Y 1 545 2307
20.420—2a SILENCER ROOF BOW

74/ L L T Y T o T PN 3 545 4867
20.420—-3 ATTACHING PARTS, Support To Side Roof Rail Reinforcement

SCREW, Tapping....... 74/ L 12 400 4884
20.420-4 PAD. Roof Panel Silencer

74/ 1 P 1 653 931

74/ 0 2 1 260 305
20.422-2 FILLER, Vinyl Cover

75 (Frort Corner-Upper) 10 (Cherockee Chief) . ... . i o 2 971 644

Jeep Gr20-T 15 : Printed in U.S.A.



BODY SHEET METAL

Jeep Gr20-T 16 Printed in U.S.A.



